




 

 

09/05/2003  i PARSONS 
Final Report  

TABLE OF CONTENTS 

EXECUTIVE SUMMARY..................................................................................................ES-1 

SECTION 1 INTRODUCTION .......................................................................................... 1-1 

1.1 Project Background .......................................................................................... 1-1 
1.2 Purpose ............................................................................................................. 1-2 
1.3 Project Organization......................................................................................... 1-2 

SECTION 2 RECYCLED WATER QUALITY CRITERIA AND REGULATIONS... 2-1 
[...]
figure 60310-A. The Department may accept alternative signage and wording, or an 



Section 2 - Recycled Water Quality Criteria and Regulations 

 

09/05/2003  2-21 PARSONS 
Final Report 

educational program, provided the applicant demonstrates to the Department that the 
alternative approach will assure an equivalent degree of public notification.    

(h) Except as allowed under section 7604 of title 17, California Code of Regulations, no 
physical connection shall be made or allowed to exist between any recycled water 
system and any separate system conveying potable water.    

(i) The portions of the recycled water piping system that are in areas subject to access by 
the general public shall not include any hose bibs. Only quick couplers that differ from 
those used on the potable water system shall be used on the portions of the recycled 
water piping system in areas subject to public access.   

2.7.2.3 Dual Plumbed Recycled Water Systems Requirements (Title 22 - Article 5) 

(a) No person other than a recycled water agency shall deliver recycled water to a dual-
plumbed facility.    

(b) No recycled water agency shall deliver recycled water for any internal use to any 
individually-owned residential units including free-standing structures, multiplexes, or 
condominiums.    

(c) No recycled water agency shall deliver recycled water for internal use except for fire 
suppression systems, to any facility that produces or processes food products or 
beverages. For purposes of this Subsection, cafeterias or snack bars in a facility whose 
primary function does not involve the production or processing of foods or beverages 
are not considered facilities that produce or process foods or beverages.    

(d) No recycled water agency shall deliver recycled water to a facility using a dual 
plumbed system unless the report required pursuant to section 13522.5 of the Water 
Code, and which meets the requirements set forth in section 60314, has been submitted 
to, and approved by, the regulatory agency.    

2.7.2.4 Groundwater Recharge.  (Title 22- Article 5) 

Reclaimed water used for groundwater recharge of domestic water supply aquifers by 
surface spreading shall be at all times of a quality that fully protects public health. The 
State Department of Health Services' recommendations to the Regional Water Quality 
Control Boards for proposed groundwater recharge projects and for expansion of 
existing projects will be made on an individual case basis where the use of reclaimed 
water involves a potential risk to public health.   

(a) The State Department of Health Services' recommendations will be based on all 
relevant aspects of each project, including the following factors: treatment provided; 
effluent quality and quantity; spreading area operations; soil characteristics; 
hydrogeology; residence time; and distance to withdrawal.   

(b) The State Department of Health Services will hold a public hearing prior to making the 
final determination regarding the public health aspects of each groundwater recharge 
project. Final recommendations will be submitted to the Regional Water Quality 
Control Board in an expeditious manner.  



Section 2 - Recycled Water Quality Criteria and Regulations 

 

09/05/2003  2-22 PARSONS 
Final Report 

2.8 TITLE 17 REQUIREMENTS  

Title 17 of the California Administrative Code establishes regulations relating to cross-
connections of potable and non-potable water systems to ensure safety of public health.  
The regulations require a cross-connection control program whereby the public water 
supply is protected from contamination.   

In effect, the requirements state that connections to a domestic water system must be 
isolated from the recycled water main by an air gap, a reduced pressure principle 
device or a double check valve assembly.  Title 17 regulations disallow direct 
connection between any system or facility delivering recycled water and the domestic 
water system. 

2.8.1 Protection of Water System (Title 17- Article 2)    

2.8.1.1 Approval of Backflow Preventers (Ref. Title 17 Code Section 7601) 

(a) Air-gap Separation. An Air-gap separation (AG) shall be at least double the diameter of 
the supply pipe, measured vertically from the flood rim of the receiving vessel to the 
supply pipe; however, in no case shall this separation be less than one inch.   

(b) Double Check Valve Assembly. A required double check valve assembly (DC) shall, 
as a minimum, conform to the AWWA Standard C506-78 (R83) adopted on January 
28, 1978 for Double Check Valve Type Backflow Preventive Devices which is herein 
incorporated by reference.   

(c) Reduced Pressure Principle Backflow Prevention Device. A required reduced pressure 
principle backflow prevention device (RP) shall, as a minimum, conform to the 
AWWA Standard C506-78 (R83) adopted on January 28, 1978 for Reduced Pressure 
Principle Type Backflow Prevention Devices which is herein incorporated by 
reference.  

2.8.1.2 Location of Backflow Preventers (Ref. Title 17 Code Section 7603) 

(a) Air-gap Separation. An air-gap separation shall be located as close as practical to the 
user's connection and all piping between the user's connection and the receiving tank 
shall be entirely visible unless otherwise approved in writing by the water supplier and 
the health agency.   

(b) Double Check Valve Assembly. A double check valve assembly shall be located as 
close as practical to the user's connection and shall be installed above grade, if 
possible, and in a manner where it is readily accessible for testing and maintenance.   

(c) Reduced Pressure Principle Backflow Prevention Device. A reduced pressure principle 
backflow prevention device shall be located as close as practical to the user's 
connection and shall be installed a minimum of twelve inches (12”) above grade and 
not more than thirty-six inches (36”) above grade measured from the bottom of the 
device and with a minimum of twelve inches (12”) side clearance.  

2.8.1.3 Type of Protection Required (Ref. Title 17 Code Section 7604) 

The type of protection that shall be provided to prevent backflow into the public water 
supply shall be commensurate with the degree of hazard that exists on the consumer's 



Section 2 - Recycled Water Quality Criteria and Regulations 

 

09/05/2003  2-23 PARSONS 
Final Report 

premises. The type of protective device that may be required (listed in an increasing 
level of protection) includes: Double Check Valve Assembly-(DC), Reduced Pressure 
Principle Backflow Prevention Device-(RP), and an Air-gap Separation-(AG). The 
water user may choose a higher level of protection than required by the water supplier. 
The minimum types of backflow protection required to protect the public water supply, 
at the water user's connection to premises with various degrees of hazard are given in 
Table 1. Situations which are not covered in Table 1 shall be evaluated on a case-by-
case basis and the appropriate backflow protection shall be determined by the water 
supplier or health agency.   

 



 

 

09/05/2003  3-1 PARSONS 
Final Report  

SECTION 3 

RECYCLED WATER QUALITY AND QUANTITY 

This section describes the City’s Regional Water Quality Control Plant (RWQCP) 
ownership, effluent quantity and quality, basin quality objectives, comparison between 
RWQCP final effluent and recycled water regulatory requirements.  

3.1 REGIONAL WATER QUALITY CONTROL PLANT 

RWQCP is a municipal wastewater treatment plant operated by the City.  The plant is 
located on a 121 acre site at 5950 Acorn Street in the City, south of the Santa Ana 
River, near the intersection of Van Buren Boulevard and Jurupa Avenue.  It started 
operation in 1946 as a small primary treatment plant and has gone through several 
major upgrades.  The RWQCP is currently designed and permitted to treat 40 million 
gallons per day (mgd) of wastewater.  
 
The City completed construction of the first phase of the Hidden Valley Wetlands 
Enhancement Project (HVWEP) in March 1995. The HVWEP has been expanded to 
include an educational pond and other ponds.  Approximately 100 acres of constructed 
wetlands are being used for additional wastewater treatment (nitrogen removal) from 
the RWQCP final effluent.   

Process Description 

The RWQCP treats wastewater from the following agencies that have contractual 
agreements with the City:  Jurupa Community Services District (JCSD), Rubidoux 
Community Services District (RCSD), Western Municipal Water District (WMWD) 
and Edgemont Community Services District (ECSD).   

Influents to the RWQCP are metered at a common headworks structure consisting of 
bar screens and vortex grit removal (Pista Grit System).  Effluent from the headworks 
is proportionately channeled to Plant 1 and Plant 2 consisting of primary clarifiers, 
aeration tanks, and secondary clarifiers. 

Plant 1 and 2 flows are combined in equalization basins prior to tertia ry treatment.    
Tertiary treatment consists of a chemical feed system, dual media filtration (16 filters), 
chlorination (3 chlorine contact tanks), and dechlorination by sulfur dioxide (SO2).   

The RWQCP discharges tertiary treated wastewater to Reach 3 of the Santa Ana River.  
Final effluent is conveyed through an earthen channel in the Santa Ana River basin to 
the HVWEP.  Partial flow of approximately 19 mgd is discharged to the Santa Ana 
River just before the HVWEP; about 13 mgd of flow is directed through the HVWEP 
for further nitrogen removal. 

A schematic diagram of the treatment process of the City’s RWQCP is shown in 
Figure 3-1.   

 



STRUCTURE
2

HEADWORKS

Cl 2

Bar Screens 1-4
& Vortex Grit 
Removal 1&2

PRIMARY
SEDIMENTATION

BASINS
5-10

AERATION
BASINS

7-10
(w/Anoxic)

SECONDARY
SEDIMENTATION

BASINS
5-8

CHLORINE CONTACT
TANK 3

SO2

PRIMARY
SEDIMENTATION

BASINS
5-10

AERATION
BASINS

7-10
(w/Anoxic)

SECONDARY
SEDIMENTATION

BASINS
5-8

Cl 2

CHLORINE CONTACT
TANK 1

CHLORINE CONTACT
TANK 2

SO2

WASTE BACKWASH
PONDS

1-10

DUAL-MEDIA
TERTIARY
FILTERS

11-16

DUAL-MEDIA
TERTIARY
FILTERS

11-16

EQUALIZATION
BASINS

1-4

BELT PRESSES
1 & 2

DAF
THICKENER

DIGESTERS
1-5

Dewatered 
Sludge
To Land 
Application/
Disposal/
Composting

STORMWATER
RECOVERY BASIN

(Earthen)

CONTINUOUS FLOW, pH,
CONDUCTIVITY, TURBIDITY

METERS & SAMPLER

Discharge 
Serial #001

(Outfall)

SPLITTER
BOX

Earthen Channel

Discharge 
Serial #002

FLOW METER
SAMPLER

To
Hidden
Valley

FLOW
METER

North Channel
Bypass

Discharge 
Serial #004

WETLAND
PONDS

(14)

WETLAND
PONDS

(1)

Wetland
Effluent

Wetland
Effluent

FLOW METER
& SAMPLER

FLOW METER
& SAMPLER

Discharge 
Serial #005

Discharge 
Serial #003

M

M

M

M

Hillside

Riverside
Jurupa

Rubidoux

Arlanza

Acorn SLUDGE DRYING
BED

PLANT RECYCLE

M FLOW MEASURED:

SOLIDS FLOW

LIQUID FLOW

L E G E N D

Plant 1

Plant 2

Ferric Chloride
Addition

Filtrate

Cl 2

Lysimeters

Lysimeters

Van Buren
Bridge

Evaporation
Pan

SANTA
ANA

RIVER

WAS

R
AS

- E.C. Monitored
- pH Monitored
- Sampler

Current 
Uses for 
Recycled 
Water

9/2003

RECYCLED WATER PHASE I FEASIBILITY STUDY AND
CITYWIDE MASTER PLAN

Figure 3-1  Riverside Water Quality Control Plant
Process Flow Schematic

C I T Y O F R I V E R S I D E

PARSONS

W
AS

AS

AS

R
AS

DS DW
S

RECYCLED WATER

PRIMARY SLUDGE

A B B R E V I A T I O N S

PS

RETURN ACTIVATED SLUDGERAS

WASTE ACTIVATED SLUDGEWAS

ACTIVATED SLUDGEAS

THICKENED SLUDGETS

DIGESTED SLUDGEDS

DEWATERED SLUDGEDWS
RECYCLED WATERRW

RW

RW

RW

RW

RW

RW

RW

FLOW

PS
TS



Section 3 - Recycled Water Quality and Quantity 

 

09/05/2003  3-3 PARSONS 
Final Report 

3.2 SANTA ANA RIVER DISCHARGE/NPDES PERMIT REQUIREMENTS 

The Santa Ana River is an effluent dominated natural stream that provides water for 
recreation and for aquatic and wildlife habitat.  River flows are also a significant source 
of groundwater recharge (approximately 70% of total recharge) in the lower basin, 
which provides domestic supplies for more than two million people.   

The National Pollution Discharge Elimination System (NPDES) permit for discharge 
into Santa Ana River requires secondary treatment, virus control, in- line coagulation 
and filtration and improved disinfection (or their equivalents) for all wastewater 
discharges in order to protect the health of the people who used the Santa Ana River 
for contact recreation.  Control of inorganic nitrogen levels in discharged water is also 
required to protect the aquatic habitat from un- ionized ammonia toxicity and to manage 
nitrate levels in groundwater for subsequent municipal uses.  Control on residual 
chlorine levels in discharges is also a requirement of the NPDES permit.  

3.2.1 Current NPDES Permit Requirements 

The tertiary effluent from RWQCP is discharged into Santa Ana River at two discharge 
points – before and after the HVWEP.  Both discharges are regulated by the recently 
adopted (January 2001) Santa Ana Regional Water Quality Control Board (RWQCB) 
Order No. 01-3 replacing Order No. 95-18, NPDES No. CA0105350.  This Order is 
based on the plant’s current design rating of 40 mgd ADWF.  Copy of the referred 
NPDES permit is enclosed, as Appendix A. Effluent quality standards require tertiary 
treatment with filters and disinfection equivalent to Title 22 requirements for recycled 
water, due to the use of receiving waters for water contact recreation.   

A summary of the main effluent quality limits is provided in Table 3-1.   

3.2.2 Future NPDES Permit Requirements 

The TIN limits at RWQCP are expected to be reduced to perhaps as low as 8 to 10 
mg/L at the conclusion of the Santa Ana River TIN/TDS Study in the near future.  
Section 2.5 “Regional Board/Local Requirements” of this report discussed more in 
detail current status of the TIN/TDS study and anticipated TDS and NO3-N limits for 
groundwater subbasins. 

Irrigation with recycled water must be performed in a manner that will ensure the 
groundwater quality objectives for TIN are met. The City of Riverside as the applicant 
must demonstrate that the application rates for recycled water do not exceed the plant 
nitrogen uptake.  This will prevent nitrogen from migrating to the groundwater. 

 



Section 3 - Recycled Water Quality and Quantity 

 

09/05/2003  3-4 PARSONS 
Final Report 

Table 3-1 
Summary of Key NPDES Effluent Requirements 

Parameter Weekly 
Average 

Monthly 
Average 

Annual 
Average 

Daily 
Max. 

Notes 

BOD 30 mg/L 20 mg/L - -  

TSS 30 mg/L 20 mg/L - -  

NH4-N - 5.0 mg/L - -  

Chlorine 
Residual 

- - - 0.1 mg/L Instantaneous max, 

ceiling 2 mg/L 

TIN - - 10 mg/L 

13 mg/L 

- For flow > 38 MGD 

For flow < 38 MGD 

TDS - - 650 mg/L - 250 mg/L incremental limit 

Turbidity - - - - Daily avg. 2 NTU 

5 NTU for 5% of the time during 
any 24 hours 

Coliform < 2.2 MPN - - - Max. 23 MPN, once per mo. 

pH - - - 6.5-8.5 99% compliance 

- not specified 

3.3 RECYCLED WATER - QUANTITY AND AVAILABILITY 

3.3.1 Current And Future Availability Of Recycled Water 

The RWQCP is currently producing about 32 mgd of recycled water on an annual 
average basis, while it is designed and permitted to produce up to 40 mgd of recycled 
water. The RWQCP is master planed for ultimate capacity of 60 mgd. Thus, with the 
growth in population, the availability of recycled water is likely to go up to 40 mgd in 
the near future and 60 mgd ultimately. 

3.3.2 Santa Ana River Flow Contribution Requirements – Prado Dam 
Settlement 

In support of the Prado Settlement, an agreement between the Western Municipal 
Water District (WMWD) and the City on November 30 1968, obligated an annual 
discharge of 15,5250 acre feet (13.38 mgd) from the RWQCP for maintenance of base 
flows at the Prado Dam.  The volume may be slightly reduced by quality and credit 
adjustments.  

The City delivers more effluent than is required under this agreement.  It may, in any 
given year, reduce its adjusted contribution by the amount of such excess deliveries, 
but in no event shall the City’s adjusted contribution be less than 13,420 AFY (11.78 